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Introduction

Epilepsy in the elderly is defined as first onset of
epileptic seizures in patients from the age of 60'? or,
according to other authors, from the age of 65,3*
has established  that
approximately one-third of patients with newly

respectively. It been
diagnosed epilepsy are older than 60 years and also
half of all adult patients with known epilepsy are
beyond an age of 60.> The symptomatic focal
epilepsy is the most frequently diagnosed type. Main
causes are strokes®’ followed by brain tumours* and
degenerative diseases of the brain.? Regarding
anticonvulsant therapy, physicians have to be aware
of differences in the therapy of older patients. The
brain of the elderly patient has a high sensitivity to
centrally acting medication which may lead to
fatigue and somnolence as well as cognitive side
effects even at a low dose. Furthermore, physicians
should be aware of a reduction in renal clearance and
impaired hepatic metabolism of anti-epileptic drugs
in the elderly. In addition, many patients of advanced
age are suffering from chronic diseases requiring
extensive non-anticonvulsant co-medication that can
cause significant drug interactions. Therefore, an
anti-epileptic drug used in the elderly patient ideally
should have a low potential for cognitive
impairment, an adequate clearance despite reduced
metabolism and a low possibility for drug—drug
interaction. Furthermore, the anticonvulsant used

should be effective as monotherapy.

Taking these considerations into account, it is
surprising that carbamazepine is still the most widely
prescribed anti-epileptic drug in the German-
speaking area, despite the advantages of recently
approved anticonvulsant drugs. There are several
the

anticonvulsants

studies investigating efficacy or efficacy

respectively of new such as
gabapentin, lamotrigine, levetiracetam, oxcarb-
azepine, tiagabine, topiramate and zonisamide in the
epilepsy of the elderly.®'® Unfortunately only two of
these are randomized, controlled, double-blind
studies.®® The aim of this report is to discuss the
significance of topiramate in the therapy of epilepsy

in the elderly.
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Efficacy

In general, topiramate has advantages over previously
established anticonvulsant drugs. A prospective,
randomised double-blind study conducted by
Privitera et al.!” investigated the efficacy of
topiramate 100mg or 200mg/per day compared with
600mg/day
1250mg/day in patients aged six and above. Prior to

carbamazepine and valproic acid
randomisation, in accordance to current clinical
practice, patients with focal epilepsy were assigned to
the carbamazepine arm and patients with generalised
epilepsy to the valproic acid arm. In this study 10%
(62 out of 621 patients) of the participants were older
than 65 years. The results show a similar efficacy of
topiramate compared to carbamazepine or valproic

acid, however higher retention in the study.

Other studies investigating the effectiveness of
topiramate in the elderly were conducted as open-label
studies and revealed variable seizure-free rates for
patients treated. Mehta et al.'® reported a seizure-free
rate of 41.2% in 34 patients older than 60 years with
newly diagnosed or previously treated focal epilepsy
following a topiramate monotherapy (50—100mg daily)
during six months of treatment. In the study conducted
by Mauri,* seizure-free rates of 90% in patients
suffering from focal or generalised epilepsy while on
topiramate monotherapy for six months were reported.
Patients included were older than 65 years; the mean
daily topiramate dose was 91mg. Two other studies by
Groselj et al.'® and Stefan et al.'® included patients with
previously treated or untreated focal or generalised
epilepsy. In the study of Groselj et al. 64 % of patients
remained seizure-free during the seven-month study
while on topiramate monotherapy (mean dosage
121mg, range 50-450mg daily). Stefan et al. treated
elderly patients (mean age 69 years) for 12 months in
combination or monotherapy of topiramate. Fifty-six
of 107 patients (52%) were seizure-free at the end of
the study and 44% remained seizure-free throughout.
The effective topiramate dosage was 98 + 50mg for
topiramate monotherapy and 153 + 87mg for add-on
therapy. In our study'” we evaluated the effectiveness
of topiramate in patients older than 65 years with
newly diagnosed focal or generalised epilepsy.
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patients older than 65 years with newly diagnosed
focal or generalised epilepsy. Topiramate was
prescribed for six months with a mean daily dose of
95mg (range 25—400mg). At the end of the study
42.7% of the patients remained seizure-free for at least

six months.
Tolerability

Based on the low reported number of patients
withdrawing from clinical trials and studies with
naturalistic designs, due to adverse events (AEs),
topiramate has a good tolerability up to the mid
dosage range. Withdrawal rates due to AEs while
on topiramate were 14%' for monotherapy and
15.9%'¢ as add-on therapy during open label
studies. These rates compare well to published rates
in the elderly for lamotrigine (12.1-20%)%°,
levetiracetam (19%)' and gabapentin (21.6%)%, and
are lower than rates reported for oxcarbacepine

(27%)"" and carbamazepine (31-50%).%° The most
common AEs reported for topiramate were
paresthesia, dizziness, nausea, loss of appetite,
depression, difficulty with memory, weight
decrease, localised numbness, insomnia and
palpitations. All AEs improved following dose

reduction or withdrawal of medication.
Recommendation for Practice

According to available data and the author’s own
clinical experience, topiramate is a broad-spectrum,
well-tolerated AED effective in the treatment of
focal or generalised epilepsy in the elderly. Even at
a low daily dosage of 25-100mg it is effective in
most patients. At this point, no randomised,
double-blind controlled trials in the elderly using
topiramate have been conducted, therefore there is
no class I or II evidence available to support this

recommendation further.
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TOPAMAX® Abbreviated Prescribing Information. Please read Summary of Product Characteristics before prescribing. Presentation: Tablets: 25, 50, 100, 200 mg topiramate. Sprinkle Capsules: 15,
25, 50 mg topiramate. Uses: Epilepsy: Monotherapy: Newly diagnosed epilepsy (age>6 years): generalised tonic-clonic/partial seizures, with/without secondarily generalised seizures. Adjunctive therapy of
seizures: partial, Lennox Gastaut Syndrome and primary generalised tonic-clonic. Conversion from adjunctive to monotherapy: efficacy/safety not demonstrated. Migraine: Prophylaxis. Dosage and Administration:
Oral. Do not break tablets. Low dose initially; titrate to effect. Renal disease may require dose modification. Epilepsy: Monotherapy: Over 16 years: Initial target dose: 100 mg/day (two divided doses; maximum
400 mg/day). Children 6 to 16: Initial target dose: 3 - 6 mg/kg/day (two divided doses). Initiate at 0.5 - 1 mg/kg nightly with weekly or fortnightly increments of 0.5 - 1 mg/kg/day. Doses less than 25 mg/day:
Use Topamax Sprinkle Capsules. Adjunctive therapy: Over 16 years: Usually 200-400 mg/day (two divided doses; maximum 800&ng/day). Initiate at 25 mg daily with weekly increments of 25 mg. Children 2 to
16: Approx. 5 - 9 mg/kg/day (two divided doses). Initiate at 25 mg nightly with weekly increments of 1 - 3 mg/kg. Migraine: Over 16 years: Usually 100 mg/day (two divided doses; maximum 100 mg day).
Initiate at 256 mg nightly with weekly increments of 25 mg. Longer intervals can be used between dose adjustments. Children to 16: Not studied.Sprinkle Capsules: take whole or sprinkle on small amount
(teaspoon) of soft food and swallow immediately. Contra-indications: Hypersensitivity to any component. Precautions and Warnings: Withdraw gradually. Renal impairment delays achievement of steady-
state. Caution with hepatic impairment. May cause sedation; so caution if driving or operating machinery. Acute myopia with secondary angle-closure glaucoma reported rarely; symptoms typically occur
within 1 month of use and requires discontinuation of Topamax and treatment of symptoms. Increased risk of renal stones. Adequate hydration is very important. Food supplement may be required. Bicarbonate
level may be decreased so monitor patients with conditions/drugs that predispose to metabolic acidosis and reduce dose/discontinue Topamax if acidosis persists. Migraine: Reduce dosage gradually over
at least 2 weeks before discontinuation to minimise rebound headaches. Significant weight loss may occur during long-term treatment. Regularly weigh and monitor for continuing weight loss. Interactions:
Possible with phenytoin, carbamazepine, digoxin, hydrochlorothiazide, pioglitazone, oral contraceptives, haloperidol and metformin. Decrease in serum bicarbonate levels. Pregnancy: If benefits outweigh
risks. Discuss possible effects and risks with patient. Contraception recommended for women of childbearing potential (oral contraceptives should contain at least 505ig oestrogen). Lactation: Avoid. Side
Effects: Abdominal pain, ataxia, anorexia, anxiety, CNS side effects, diarrhoea, diplopia, dry mouth, dyspepsia, headache, hypoaesthesia, fatigue, mood problems, nausea, nystagmus, paraesthesia, weight
decrease, agitation, personality disorder, insomnia, increased saliva, hyperkinesia, depression, apathy, leucopenia, psychotic symptoms

(such as hallucinations), venous thrombo-embolic events, nephrolithiasis, increases in liver enzymes. Isolated reports of hepatitis

and hepatic failure when on multiple medications. Acute myopia with secondary acute-angle closure glaucoma, reduced sweating J AN SS E N - C I L AG
(mainly in children), metabolic acidosis and suicidal ideation or attempts reported rarely. Bullous skin and mucosal reactions reported

very rarely. Not all indications are approved in all countries. Full prescribing information available on request.






